

## Certificate Of Analysis

**Product No.** B604492  
**Product Name:** Rubrene  
**CAS NO.** 517-51-1  
**Lot No.** R22101529  
**Inspection Date:** 2022-10-15  
**Reinspection Date:** 2024-10-14

Test	Specification
CARBON	93.3%-96.1%
LOSS ON DRYING	0%-0.5%
Purity	99%-100%
APPEARANCE	ORANGE TO RED POWDER,SOLID,CRYSTALS AND/OR CHUNKS
INFRARED SPECTRUM	Conforms to Structure

Manager of Quality Control

